‘ R LOW SPEED FLOOR MACHINES

" OWNERS MANUAL

IMPORTANT: READ OWNERS MANUAL CAREFULLY
Please fill out & return your warranty card !

MODEL # VF1517 VF1520
SERIAL #
VIPER INDUSTRIAL ESTATE _
DONG GUAN, GUANG DONG value
CHINA REV.02(10-11)
TEL: [0769] 83283988 VF41483

FAX: [0769] 83280104



CONGRATULATIONS on your purchase of a Viper product
and welcome to the V.I.P. family. We appreciate your
business and will do everything in our power to keep you happy
with your purchase for many years to come.

As part of the V.I.P. family, you are entitled to the best
protection by one of the most comprehensive warranties in
the industry.

Thank-you for purchasing Viper products!

Tom Vander Bie, CEO

TABLE OF CONTENTS

Safety Precautions 3
Machine Operation 4
Machine Maintenance & Storage 4
Parts List 5---9
Machine Operation (Chinese) 10

Wiring Diagram 11



SAFETY PRECAUTIONS

Il This machine must be grounded!

Grounding provides a path of least resistance
for electrical current. To reduce the risk of
electrical shock should the machine
malfunction, the machine has a special
grounding plug. Don't remove the ground pin

Urram il -
1 Mol Dutiel o
(L1}
w! i
i a
=,
= | (W]
—jcan —
T
S
nd P
i3I0

This machine is intended for commercial use.
It is constructed for use in an indoor
environment and is not intended for any other
use. Use only recommended accessories.

All operators shall read, understand and
exercise the following safety precautions:

1] Do not operate machine:
- Unless trained and authorized.
- Unless you have read and understand
operators manual.
- Inflammable or explosive areas.
- With a damaged cord or plug.
- If not in proper operating condition.
- In outdoor areas.

- In standing water
- With the use of extension cords.

2] Before operating machine:
- Make sure all safety devices are in
place and operate properly.

3] When using machine:

- Do not run machine over cord.

- Do not pull machine by cord or plug

- Do not pull cord around sharp edges or
corners.

- Do not unplug by pulling on the cord.

- Do not stretch cord.

- Do not handle plug with wet hands.

- Keep cord away from heated surfaces.

- Do not pick up burning or smoking
debris such as cigarettes, matches or
hot ashes.

- Report machine damage of faulty
operation immediately.

4] Before leaving or servicing machine:
- Turn off machine.
- Unplug cord from outlet.

5] When servicing machine:
- Unplug cord from outlet.
- Use manufacturer supplied or approved
replacements parts.


http://www.pdfpdf.com/0.htm

Operation of Floor Machines

* READ OPERATORS MANUAL

THOROUGHLY PRIOR TO OPERATING OR

1.

2.

SERVICING THIS MACHINE.
GENERAL USE

Remove any obstructions or other
obstacles in the area which is to be
cleaned.

Place the handle in the upright position
and tilt machine back until handle rests
on the floor

* Be sure the machine is not plugged into

3.

4.

5.

an outlet

Attach the pad driver or brush to the
machine by placing the clutch plate over
the gearbox hub and turning the driver
/ brush Y4 turn.
Place machine back into its upright
position.
Plug power cord into a grounded outlet.

* Never use an extension cord in

conjunction with the standard power cord.

6.

8.

The handle height may be adjusted by
lifting up on the handle release lever
located on the right side of the switch
housing. Pull trigger and lower handle to
desired operating position. Release
trigger to lock the handle into position.
To start the machine, press the red
safety button on the top of the upper
switch housing, and then squeeze either
of the operating triggers. (the safety
button must be depressed prior to
squeezing the operating triggers.)
When the machine is in operation, both
hands should be placed on the switch
housing (upper handle).

During operation, to make the machine
go right, gently raise the handle. To
make the machine go left, gently lower
the handle.

10. To stop the machine at any time,
simply release the operating trigger(s)
and the machine will stop automatically.

MAINTENANCE

To keep the machine performing well for
many years, please follow the following
maintenance procedures.

* Always confirm that the machine is
unplugged prior to performing any
maintenance or repairs.

1. Unplug machine as soon as you are
done using it.

2. Tilt machine back and remove pad driver
or brush.

* Never store a low speed machine with
the pad driver or brush mounted to the
machine.

3. Clean the outside of the machine with a

mild cleaner.

4. Check power cord for any damage. If
damage is detected, replace power cord
immediately.

5. Lubricate wheels with a water resistant
lubricant once a month.

6. Check machine for loose or missing nuts
and bolts, and replace as necessary.

7. If the machine is used in a dusty
environment, you may remove the motor
cover and blow the motor clean with
compressed air. This will ensure proper
ventilation, and allow the motor to run
cooler.

STORAGE
1. Unplug machine from power source and
wrap cord on handle.
2. Tilt machine back and remove pad driver
or brush.
3. Store machine in upright position and in
a dry area.


http://www.pdfpdf.com/0.htm

PARTS LIST

HANDLE GROUP




HANDLE GROUP FOR VF1517 VF1520

DIA PART DESCRIPTION NO
NO NO REQ'D
1 GV40229 COVER 5 g 1
2 GV40228 "O"RING,GEAR SEAT "O"E P
3 GV40227 WASHER,NYLON Je ey 2
4 VF40104F SEAT,GEAR EEESN 1
5 VF40125B GEAR UEENATSEN 1
6 VF13502 NUT,LOCK,M6 Fita 22t M6 1
7 VF47052 INSERT UEEDATSY R 1
8 GT13013 NUT M4 NIIEEE M4 1
9 VF40121 SPRING LEVELING P 1
10 |VF40105 RETAINER P E 1
11 |VF44004 ROD LEVELING KT 1
12 VF45117 CORD,HANDLE TN L2k 1
AS41901 PLUG PROTECTOR,LARGE FEMALE  Pj/K % 1
13 |VF50120 GROMMET L YR 2 TR 3 I 1
14 GT13031 SCREW M6X35 W NFIIRET MB6X35 2
15 |VF44002-2 COVER,HOOK LR R T 1
16 VF44002-1 HOOK,CABLE LeLk 4L 1
17 |VF40117 TUBE FiE 1
18 |VF44018 LEVER,SOLUTION TR 1
19 |vv13650 SCREW,M4X10 T ALERET M4AX10 3
20 VF48306 PIN A 4
21 |VF44016 LEVER,LEFT,SWITCH Je I RHAE 1
22 |VF45118 CORD,POWER SUPPLY R 2k 1
23  |VF44005 STRAIN RELIEF,CORD HL s 2 DR S 1
24  |VF30108 GASKET,HANDLE SOLUTION TR A A 1
25 VF14223 SCREW M6X25 TFUERERE] M6X25 2
26 |VF14218 SCREW M6X45 1AL ERET M6X45 2
27 |VF44015 REAR COVER T )5 i 1
28 VF30107 GASKET,HANDLE LEVELING WA Fr A 1
29 VF48309 CLAMP BLOCK J 2k 1
30 |VF44017 LEVER,RIGHT,SWITCH VEP) ek 1
31 |VF44203 SWITCH ASSY LN PPN 1
32 VF14212 SCREW M3X25 TSR E] M3X25 2
33 GT13014 NUT,LOCK,M4 Bita 22t M4 1
34 |GT13017 WASHER,PLAIN ¢4 T & 4 1
35 VF44019 LEVELING ROD [l O 1
36 |VF46705 SAFETY BUTTON Pl g 1
37 |VF48310 HAND GRIP KFE 2
38 GVvV40218 SPRING,SAFETY BLOCK TFRHE 1
39 |VF44014 FRONT COVER T 1
40 |VF47035A LOGO "VIPER"}5 1
41 VF14222 SCREW M5X12 TSR E] M5X12 4



Administrator
Typewritten Text

Administrator
Typewritten Text

Administrator
Sticky Note
MigrationNone set by Administrator


HANDLE GROUP FOR VF1517 VF1520

DIA PART DESCRIPTION NO
NO NO REQ'D
42 GVv40241 SEAL SEAT B 7K s 1
43 |VF14053 SCREW M6X25 W NFIRET MBX25

44  |VF40140 GASKET R BB A 2
45 VF40136 BOLT Rk WA 2
46 VF40130 TANK K46 1
47 VF40141 CLAMP PLATE TKAH He i 2
48 |VF13503 NUT,LOCK M8 Bita 22} M8 4
49 VF99015 RUBBER CAP R A Ji 5 4
50 |VF40139 HOSE,SOLUTION R A Ji 5 1
51 [VF40132 BARN HOSE W 1
52 |VF40142 NUT,M14 2R M14 1
53 VF41020 "O"RING 0" ] 1
54 |VF40131 VALVE BODY EREN 1
55 [VF40155 NUT,M5 NHILEEEE M5 1
56 VF40134 SEAL,RUBBER HERL 3 B b 1
57 |VF40138 WASHER,PLAIN ¢5 i & 5 1
58 |VF40144 SCREW,M5,BRASS IR R M5 2
59 [VF40135 SPRING i 1
60 |[VF40133 SCREW JBUK [ R 1
61 |[VF40148 LOWER PULLING ROD ERE 1
62 |VF40137 UPPER PULLING ROD BRASS PIFF 1
63 |VF40147 SEAL,TANK IKFEHIAT % B 45 1
64 |VF40156 SEAT CHAIN 4% g 1
65 VF41021 CHAIN RS 1
66 MF-VFOO1 SOLUTION TANK ASSY IKAE AL 1




PARTS LIST

BASE GROUP

-

&

@ Oe0e 000




BASE GROUP FOR VF1517 VF1520

DIA PART DESCRIP TION NO
NO NO REQ'D
1 [GT13016 SCREW M8X60 WS HIEET MB8X60 3
2 |GV40240H |MOUNTING BASE,GEAR B S B 1
3 |GT13080 SCREW M6X35 WS FIEE] MBX35 4
4 |VF13514 WASHER,PLAIN ¢8 FHE 08 3
5 |[VF13503 NUT,LOCK,M8 Bikn2zbE M8 3
6 |GT13030 WASHER,PLAIN ¢ 6 T &6 4
7 |VF13502 NUT,LOCK,M6 Bikn2z Bk M6 4
8 |VF44013 AXLE B 1
9 [VF13520 WASHER,LOCK FFA$40E & 12 2
10 |VF50119 WASHER,LOCK R 2
11 (Gv40235 CLAMP BLOCK,AXLE Aol ) e 2
12 ([wvize21 SELF-TAPPING SCREW ST5X20 AL R B2 STEX20 4
13 (VvA13474 SCREW M5X16 + A AELIRE] M5X16 5
14 |(VF13474A |WASHER,PLAIN ¢5 FHE 05 2
15 |[VF13524 WASHER,PLAIN ¢8 FHE 08 4
16 |[VF13519 WASHER,LOCK ¢ 8 R IE 0 8 4
17 |GT13018 SCREW M8X30 AN IRE] M8X30 4
18 |MFVFO21 16"PAD HOLDER 16" i 1
MF-VF022 19"PAD HOLDER 19" i 1
19 |VF99021 COULPING S 1
20 |[VF999802B |GEAR BOX R 1
21 |[MTO1102 SLEEVE [GES 1
22 |vv13601 WASHER,LOCK ¢5 HEEIE 05 6
23 |vVv13636 SCREW M5X30 WS AIRE] M5X30 6
o4 GVv40233 BUMPER 17" BifEis 17" 1
GV40233A |BUMPER 20" pifEil 20" 1
25 |VF999790 |MOTOR 1.5HP HAL 1.5HP 1
26 |VF32109 RUNNING CAPACITOR,20uF/500V BATHIZE 20UF/500V 1
27 [YLQ14601 |MOUNTING FRAME(SMALL),CAPACITOR /NHIZEE 1
>g |VF40101D |FRAME 17" ek 17" 1
VF40100D |FRAME 20" ek 20" 1
29 |[VF40152 BARB HOSE WA K& 3k 1
30 |VF40139 HOSE,SOLUTION WHE 1
31 |VVv20509 SCREW M5X10 1 EASKERE] MBX10 4
32 |VF48202 WHEEL 5" 5" 1 2
33 |VF40994 READ MANUAL LABEL SR AR 1
34 |VF44012 SCREW,M6X12.7 Bl FAMRET 2
35 |VF13666 WASHER,PLAIN ¢ 6 T & 6 2
36 |VF13604 WASHER,LOCK,OUTER TOOTH Ui JEHE 6 5 4
37 |YCQ10615 [MOUNTING FRAME(BIG),CAPACITOR KA 1
38 [AS41902 PLUG PROTECTOR SAMLL MALE piK4bE 1
39 [VF999849 |[START-UP CAPACITOR(BIG),100uF/300V izf7Hi% 100uF/300V 1
40 |[YLQ17507 |BOLT ASSY IRk 4
41 |VF999791 |[MOTOR ASSY 1.75HP HULIE AT 1
42 |VF44003 LABEL,MOTOR FHLAR 22 JE S 4% 1
43 |VF41079 LABEL,VIPER "VIPER" I 4% 1
44 |VF14222 SCREW M5X12 1AL E] MBX12 3
45 |VF30001 TOP COVER,MOTOR R IRDE 1
46 |VF30002 CLUTCH PLATE il 45 1] 7 e 1
47 |VF47023 BUMPER,TOP COVER FTL 0 25 2 ) el 1




E2gc e 1]

Az
AROY S EEEM S R AR, AYLH
TR IR A —EHMIER , R TER TAEE
BRIZ AR o
AHAUEB L AE, HRFFRAFER. S01F
FREEERIM S, BIEERR, BRFERU
TLETAPLHENE:
1. ATERAARBRIEARMN:

o RARIENGMEN R
RAFLRFIEFNIR R R EF R
HE PR IBHFT;
FRZR S SL IR
VB EFEEQEARNEEERE;
£ PN
KA

® [FRIEKE;
2. BIENERAET:

® ZUHRRITBREREELES;
3. fEFANEERT:

® RGHRERZ,
R EFERBEENH B2,
REHHLAE TYHEFNNIL. fA;
NSRRI B LR 7 IRBUESL;
D AIEFRBUES;
IR FRRAIL B A AR,
RS 2R SV BT 2 B E R IRIRE
o
4. BFNIEESFHITHSE]:

® LK AMFIR THIEREL;
5. HITHIPR:

® ViR THREHEL;

® (FH=RFEENIATHIER S

e

I\ R T AIRES

2. BUTTEESRIF

3. EUBEHT RGN

10

HIPSRA

S AR AR S R AFAU MBS BB T2

FARF A

A B5Easr. RETEN, BARER

WIS B RR

1. Hlee— R fERExLE,

2. B4 EESRIF;

A srmsn, DS ER T ESRT

3. PRSI AL

4, HENMBABELEERIR, 07K EH
ITEH#E;

A smepn, snrpsuR, pRER

4 0 = R 55 ST B4

5. SARBKEETEERT.

b RO TH| TR IR IR FEHET B

7. MBEMLNFFERE, KB TFER
2 FAREAESVOEMETERN KD
SURAE B AT AR

HRIET A

A EEREP AN RS PR D

1. AR E TR AN KB

2. BEMETFEENERE, BYRELHET
WS ;

A wn s kEEaE;

3. MFRE, BTFhOERE;

4. EATEMIKEAEIES E E, HEROE
g8k,

5. EHRBEFEENE;

b NEERIRLEHE SR A\ S R O R

A DS EES R R

7. REESRDE Y R TR B A ERE
fIE;

8. BT RTF FHL T 802 5 5 F AR
% EREREIE S AN

9. IRt WENAEERITRIETR;

100 1RERY, QEREHIBRTE, VRE
LA, BRETEMH, NSELH
L#EN;

1. SR, REBHMFE. GRINENH

SZBIIR T RSk



Wiring Diagram

Switch Housing

Switch
220V g /\ Brown J— /\ <> /\
50/60Hz \ { \ { \
Single Blue —— / \
== e
Power - G/Y ¢S

Y

Supply \/

HOSRR-F 3G1.5
Power
Supply

Cord

Startup
Capacitor

100+ F/300V
Handle Motor Running
Cord Cord Capacitor
20« F/500V

11



	VF18HD Model (1)
	VF18HD Model (2)
	VF18HD Model (3)
	VF18HD Model (4)
	VF18HD Model (5)
	VF18HD Model (6-7)
	VF18HD Model (8)
	VF18HD Model (9)
	VF18HD Model (10)
	VF18HD Model (11)



